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EXPLODED VIEW: BLOCK HEATER 4.2L G3 TELECOM

DRAWING #: 068543
APPLICABLE TO:
ITEM PART # QrTY. DESCRIPTION
1 084918G 1 HEATER BLOCK 1500W 120V
2 050967 1 HOSE COOL 5/8 ID 20R3 (29.5“LG)
3 042568 4 SCREW HHC M6-1.0 X 20 G8.8
4 022097 4 WASHER LOCK M6-1/4
5 022473 4 WASHER FLAT 1/4-M6 ZINC
6 049813 2 NUT HEX M6 X 1.0 G8 YEL CHR
7 084427 1 BRACKET HEATER W/WELDNUTS
8 060015 6 CLAMP, HOSE 7/8" OD DOUBLE WIR
9 044117 1 BARBED STR 3/8NPT X 5/8
10 0A6283 1 HOSE PREFORMED BLOCK HEATER
11 0G5212B 2 VALVE 3/8"
12 026942 1 NIPPLE CLOSE 1/4NPT X .875
13 035468 1 BSHG RDCR HEX 3/8 TO 1/4 BRS
14 034339 2 BARBED EL 90 3/8NPT X 5/8
15 050967 1 HOSE COOL 5/8 1D 20R3 (3"LG)
16 077043E 1 CONDUIT FLEX 1.0"ID (27"LG)
REVISION: -A-
DATE: 8/2/07

GROUP D

PAGE 2 OF 2



